

**NFPA 701 - 2004 FIRE TESTS FOR  
FLAME-RESISTANT TEXTILES AND FILMS  
METHOD 1**

**Client:** Ferrari-SA  
**Address:** ZI les Vallons BP 54  
38352 La Tour du Pin Cedex

**Received Date:** November 8, 2005  
**Test Date:** December 9, 2005  
**Report Date:** December 16, 2005

**Project No:** 3088511SAT-501

**Sample Identification:** SOLTIS 99

**Description:**

Mesh PET yarns (1100dtex) coated with PVC flame retardant on both sides and varnished.

Nature of flame retardant additives : aluminium trioxide , antimony trioxide included in the formulation .

Weight : 270 g/m2±5% - Thickness : 0.32 mm±10%

%Polyester 1500 dTex : 40%

%PVC flame retardant : 60 %

**Sample Preparation:** The specimens were cut from a larger sample.

**Weight:** 9.43 Ounces / 266.7g

**Specimens Dimensions:** 400 mm x 150 mm x 0.32 mm

**This Test Witnessed by:** N/A  
**Environmental Conditions:** 60°F and 23% r.h.

*\*This material was not subjected to the accelerated water washing procedure.*